ASSEMBLY INSTRUCTIONS

~E|-6204

V0.09.08.22

i
...

=
=

O
&
5
0/
%0
XX
&
000

fecssesess WMWOO womeoo 3 M%%Qo 2505t 09020509920509620
”.WQW&WMMW%WMWMW%W ] mowwomomoww%%%%w%ﬁw o
S B e e
DWOWO 950, 05059 05050 O, DWW OWO WWW OWWOWWWW OWO = 05059,
o asachdaaososss
oo o e asesR0aaacassantass
R A S A A A A S S

S e e

09090908095202020909080209090802050909050552050 0909090209020
-
ce080es 00 80909095909020202023 2030855555

i st

99508090503990509520908095208020 090, o

e

b 050505050

$92508 09090,
e S
O e0og8seseagesssse
..

A A A T
...

e e e e e g esas esadsosedeassosaazios

s
008020908090900080209080909000909000959020562090809590502595 900030,
-
s e
..
3 R A A R g

0 0800090999020002020285883838655

e
s R S R S
S S e R S
e S s S
| WWMMWM omwmwo%woomwmwo%wo00WMMWM000WGMWMWWOoomwmwoomeMMo%wWWooomwmmeWoWMW...
T B A

920909,

.
e
...

080,

0009096969650 05090
i e
O

090009

95959 059, OWO 95959 <2 O 059 O O
e
S
e S S s A L
o s aadoaces
.

*modway

Questions? Contact us!

609.256.9000 - cs@modway.com

www.modway.com



Let’s get started! *modway

Only use hand tools to assemble this item. Do not use power tools.
Do not tighten bolts or screws completely until all hardware is lined up
and inserted into the holes.

Read through all of Care instructions are

the |nstruct!ons I'Ste‘j‘ in the last step Do not over-tighten screws and bolts to avoid stripping the hardware

before starting of this manual or cracking the item.

@ \/ Assemble your item on a flat, carpeted area, with plenty of space to work.
This will prevent damage and scratches to your floors or the item while

Approx. 60 minutes Make sure you have all you're assembling the product.

assembly time parts and components

before discarding any Keep all components and packaging out of reach of children or animals
@ packing materials to avoid risk of choking or suffocation.

2 people recommended
for assembly

Furniture components:

1 Top Board x1
2 Bottom Board x1
3 Side Board Left x1
4 Side Board Right x1
5 Center Board x2
6 Adjustable Shelf x3
7 Door x3
8 Back Board x3

Provided hardware:
What you need:

A Cam Bolt @6 x 35 mm x8 J Shelf Pin x12
@ (E)——= Phillips Head Screwdriver
B Cam Lock @15 mm x8 K Silicon Bumper x5 Phillips
C % Wood Dowel @8 x 30 mm x16 L Screw M 4.5 x 12.6 mm x24
D Screw M 7 x 50 mm x8 M Floor Pad x6
E "(((({((( Screw M 3.5 x 13 mm x24 N Sliding Top x6
F @ Screw Cap @15 mm x8 o Sliding Bottom x6

Leg Hairpin x6

{

G %}Allen Key X2 LM19A1
H ﬁ Wedge x24

I Tﬂl@ ScrewM35x155mm  x24

Missing parts or hardware? Need assistance?

Contact us before returning your item. We're here to help!
609.256.9000 - cs@modway.com

PAGE 2 OF 8



Step 1

HARDWARE

@ camBolt@6x35mm

@ Wood Dowel 28 x 30 mm

COMPONENTS

o Top Board

@ side Board Left
o Side Board Right

e Center Board

Step 2

HARDWARE

© camLlock@i5mm

o Screw Cap @15 mm

COMPONENTS

G Top Board

@ side Board Left
@ side Board Right

e Center Board

PAGE 3 OF 8



Step 3

HARDWARE

Q Screw M7 x 50 mm x8
@ Allen Key x1 i i
COMPONENTS | i ‘ i ‘
9 Bottom Board x1 i ‘ | i % % | i
e Back Board x3 ; : ! } |
.| Laminated Laminated I . | P
o : Laminated
o o
\ .
o ﬂ N X
\
N
HARDWARE | |
@ screwM4a5x125mm x24
x6

[BYAPZY)Leg Hairpin

LM19A1

PAGE 4 OF 8



*modway

Step b

HARDWARE

@ Floor Pad x6

M -
ﬁ‘\ | .
L .
\
\
Step 6
HARDWARE
@ shelf Pin x12
COMPONENTS
O Adjustable Shelf x3
= o B Qo
> 4 T oo -]
- > 6 |

PAGE 5 OF 8



*modway

Step /

HARDWARE
@ screwM35x13mm x24
@ sliding Top X6
@ Sliding Bottom x6
COMPONENTS
0 Door x3

Step 8

HARDWARE

e Silicon Bumper x2

COMPONENTS

o Door

=8

p [
i

RS S

PAGE 6 OF 8



*modway

Step 9

HARDWARE

0 Silicon Bumper x3

COMPONENTS

b
i i
i
i
i &
7

ﬁ
S~

Step 10

HARDWARE
0 Wedge x24
n Screw M 3.5 x 15.5 mm x24

ak

W o -
H

<o
&

- <

©

o
F ®
ATV

PAGE 7 OF 8



*modway

Great job!

Sideboard assembly is complete.

Q) CARING FOR YOUR ITEM

Indoor use only.

Not contract grade.

Clean using a non-abrasive cloth
and a mild cleaner.

Never use harsh chemicals,
as they could damage the finish
or integrity of the item.

CONNECT WITH US! 00

Tag us @modway _furniture and #modway
for a chance to be featured.

PAGE 8 OF 8



*modway

TIPPING RESTRAINTS KIT INSTALLATION GUIDANCE

Different wall materials require unique wall fasteners.
The wall plugs (AA2) and screws (AA3) are designed for fixing to concrete walls only.
Please consult your local hardware store to ensure you are using the correct hardware for your wall type.

*/ (‘C(((.f o
(= —
ot W=D T
AAT x 2 AA2 x 4 AA4 x 4

s Surface

Installation Instructions : =

1. Attach bracket (AA1) securely to the back top of the furniture using screw (AA4) provided. Allow 8 - 10 cm from each side.

2. Please make a hole for wall plugs position on the wall and minimum 15 mm below bracket secured to the back of unit attach the wall
plugs (AA2).

3. Locate the other bracket (AA1) on the wall over wall plugs (AA2). Place furniture into position so both brackets (AA1) are vertically in the
line.

4. Lace the end of the restraints strap through the larger hole in each brackret. Ensure the restraints strap with grids surface facing the inner
loops. Bring both ends together and slide the flat end through the locking end and draw it through until all slack is removed.

5. Make sure that the strap is securely laced & locked.




